
PARTS  LIST

Original Instructions
P-AFR03-E

(2013.07)



Table of Contents

 GENERAL VIEW

 AFC FRAME A…………………………………………………………………………………………AF-1a

 AFC FRAME B (TFGNII Y: 801mm or more)………………………………………………………AF-1b

 CROSSWISE SASH……………………………………………………………………………………AF-2

 LENGTHWISE SASH…………………………………………………………………………………AF-3a

 FIXING SASH FABRIC GUIDE………………………………………………………………………AF-3b

 VIBRATION STOPPER / FABRIC PRESSER ON NEEDLE BASE………………………………AF-4

 FABRIC GUIDE / FABRIC PRESSER………………………………………………………………AF-5

 FABRIC FEEDING SECTION…………………………………………………………………………AF-6

 FABRIC STAND……………………………………………………………………………………… AF-7

 AIR PIPING…………………………………………………………………………………………… AF-8

Part Nos. of screws, nuts, washers etc. are listed at the end of volume.

*Regarding the part number that contains description of @, the part differs depending on model, spec. etc.

TFGNII-920 1000 x 400S No.G2920123
[Model] [Emb. Space] [Mfg. No.]

*When you place an order of such a part, please also inform us of your model, embroidery space and
manufacturing number of the machine.

Ex.

(QS07)



(QS07)

AF-3a
AF-3b

AF-2

AF-7

AF-4

AF-5

AF-6

AF-8
AF-1b
AF-1a

GENERAL VIEWGENERAL VIEW



(QS07)

AF-1a

10

16
14 15

12

16

1

H68

H41 3

2

11

5

4

9

15

12
9

21

F26

11
8

8

8

8 14

15
12

15

15

12

16
14

16
14

13

16

7
6

7
7

6

7

H32
R19

H29

H36

17

17

19

19

20

19

19 17
18

18

17

AFC FRAME AAFC FRAME A



AFC FRAME A AF-1a

No. Part Name Part No. Remark

1 AFC BASE FRAME[S] 35@@07@@@S00

2 CORNER :AFC FRAME :FRONT L 0G812023A010

3 CORNER :AFC FRAME :FRONT R 0G812023B010

4 CORNER :AFC FRAME :REAR L 0G812023C010

5 CORNER :AFC FRAME :REAR R 0G812023D010

6 RAIL PLATE :0.5*10 518102@@0000

7 MISALIGNMENT-PREVENTIVE PLATE 9A1706400000

8 CORNER 0G0220060000

9 CORK :T13.5[S] 0G0230020S20

10 BASE :CORK[S] 0G0230130S00

11 CORK :CORNER :T10.3[S] 0G0230120S00

12 SPACER :18*3*1000 0G0240180000

13 SPACER :23*6*1000 0G0240150000

14 SPACER :23*9*1000 0G0240160000

15 FELT :18*4.5*980 0G0240170000

16 FELT :22*4.5*980 0G0240140000

17 CORNER :AFC FRAME 0G8120260000

18 POLYURETHANE SHEET :UNDER FRAME 0G812024@010

19 FELT :12*1*1000 0G8120270000

20 JOINT :AFC FRAME :Y450-1600[S] 0G812022@S00 2, 3 Roll

21 POINTER :EMBROIDERY FRAME 0G0270020000

22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



(QS07)

AF-1b

1

H41
F26

H32
R19

H29

H36

H41

2

7

2

2

9
8

10

8
10

8
10

8
10

3

3

3

12

11

7
9

5

13

13

15

15

16

15

15 13
14

14

13

5

2

3

4

5

5

4

7

17

6

11

116

7
9

9

AFC FRAME B (TFGNⅡ Y: 801mm or more)AFC FRAME B (TFGNⅡ Y: 801mm or more)



AFC FRAME B (TFGNII Y: 801mm or more) AF-1b

No. Part Name Part No. Remark

1 AFC BASE FRAME[S] 35100107@S00

2 CORNER :AFC BASE FRAME 0G8120380000

3 CORNER 0G0220060000

4 RAIL PLATE :0.7*12*330-6500 518302@@0000

5 MISALIGNMENT-PREVENTIVE PLATE :0.7*12*30 518303010000

6 FELT :15*4.5*980 0G0240260000

7 FELT :18*4.5*980 0G0240170000

8 FELT :22*4.5*980 0G0240140000

9 SPACER :18*3*1000 0G0240180000

10 CORK :T5 0G0230150000

11 CORK :T5 0G0230160000

12 FIXING PLATE :BEARING BRACKET 0G0280190000 Y: 1500mm or more

13 CORNER :AFC FRAME 0G8120260000

14 POLYURETHANE SHEET :UNDER FRAME 0G812024@010

15 FELT :12*1*1000 0G8120270000

16 JOINT :AFC FRAME :Y450-1600[S] 0G812022@S00 2, 3 Roll

17 POINTER :EMBROIDERY FRAME 0G0270090000

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



(QS07)

AF-2

2

B4

19

E47

20

1

21

3
5

6

7

8

9

10

11

12
13

14
15

16

17

H46
24

18

22

23

25

H51

H46

H36

H36

H40

H40

M4

L17

B18
R9

B53B56
R51

P18

4

H36

H36

H36

CROSSWISE SASHCROSSWISE SASH



CROSSWISE SASH AF-2

No. Part Name Part No. Remark

1 BOTTOM BOARD :BRACKET :FRAME CORNER SECTION 0G813010A000

1 BOTTOM BOARD :BRACKET :FRAME CORNER SECTION 0G813064A000 TFGNII Y: 801mm or more

2 BOTTOM BOARD :BRACKET :FRAME CENTER 0G813010B010

2 BOTTOM BOARD :BRACKET :FRAME CENTER 0G813064B000 TFGNII Y: 801mm or more

3 BRACKET :FIXING SASH :L 0G813011L000

3 BRACKET :FIXING SASH :L 0G813063L000 TFGNII Y: 801mm or more

4 BRACKET :FIXING SASH :R 0G813011R000

4 BRACKET :FIXING SASH :R 0G813063R000 TFGNII Y: 801mm or more

5 FIXING SASH :L/R 35@@02@@@000

6 BEARING CASE :FABRIC PRESSER PIPE :DOUBLE-END[S] 0G813012AS00

7 BEARING CASE :FABRIC PRESSER PIPE :MIDDLE[S] 0G813012BS00

8 SHAFT :FABRIC PRESSER PIPE :DOUBLE-END 0G813021@000

9 SHAFT :FABRIC PRESSER PIPE :MIDDLE 0G813023@000

10 PIPE :FABRIC PRESSER 0G813024@000

11 HOLDER :FABRIC PRESSER 0G8130250000

12 FABRIC GUIDE[S] 0G813026@S00

13 GUIDE :FABRIC PRESSER 0G813028@000

14 FABRIC PRESSER :CROSSWISE SASH[S] 0G813029@S00

15 REINFORCING PLATE :FABRIC PRESSER 0G813032@000

16 ARM :FABRIC PRESSER PIPE :B :L 0G813044L010

17 ARM :FABRIC PRESSER PIPE :B :R 0G813044R010

18 PARALLEL PIN :6*20-S45C-Q 611200090000

19 THIN-TYPE CYLINDER :CQSB16-40DM 673100370000

20 KNUCKLE 0G8130340000

21 COVER :CYLINDER :L 0G813035L000

22 COVER :CYLINDER :R 0G813035R000

23 COVER :ARM :L 0G813036L000

24 COVER :ARM :R 0G813036R000

25 TAPER PIN :4*20 611300030000

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



(QS07)

AF-3a

1

2
4

15 17

11

19
21

16

5

7

24

13

18

L11

H33

H38

H33

H33

H37

B29

H39

3
B14

H33
R24
B53

B133
R51
R24

9

6

10

R24

B53

12

14
26

4
B14

8

25

20

22

23
F30

LENGTHWISE SASHLENGTHWISE SASH



LENGTHWISE SASH AF-3a

No. Part Name Part No. Remark

1 LENGTHWISE SASH :Y680-1400[S] 0G814016@S00

1 LENGTHWISE SASH :B :Y (Z)450-1500[S] 0G814050@S00

2 KNUCKLE :CYLINDER 0G8140420000

3 COLLAR :NO.1 :4.1MM DIA. 502541070000

4 ADJUSTER :CYLINDER STROKE 0G8140060000

5 BASE :FABRIC STRETCHING CYLINDER 0G8140320000

6 BRACKET :BASE :L 0G814033L000

7 BRACKET :BASE :R 0G814033R000

8 THIN-TYPE CYLINDER :CQSB16-25D 673100350001

9 CLAMP :LOWER[S] 0G8140340S00

10 CLAMP :UPPER[S] 0G814019US00

11 HOLDER :AIR CYLINDER[S] 0G8140200S00

12 BRACKET :FABRIC PRESSER (V) CYLINDER :L 0G814021L000

13 BRACKET :FABRIC PRESSER (V) CYLINDER :R 0G814021R000

14 THIN-TYPE CYLINDER :CQSB16-15DM 673100360001

15 COLLAR :NO.1 :4.1MM DIA. 502541060000

16 KNUCKLE :A 0G814007A010

17 LEVER :L 0G814022L000

17 LEVER :B :L 0G814051L000

18 LEVER :R 0G814022R000

18 LEVER :B :R 0G814051R000

19 PARALLEL PIN :4*15 611200010000

20 PRESSER SASH :LENGTHWISE :Y (Z)680-1400[A] 0G814023@A00

20 PRESSER SASH :LENGTHWISE :B :Y (Z)450-1500[A] 0G814052@A00

21 BRACKET :REINFORCING SASH 0G8140250000

22 REINFORCING SASH :LENGTHWISE :Y680-1400 0G814026@000

23 PLATE :FRAME SASH PRESSER[S] 0G8140270S00

24 SCALE SHEET 0P1200030000

25 PAN HEAD SCREW :M3*32 511303010000

26 PAN HEAD SCREW :M3*42 511303040000

27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



(QS07)

AF-3b

9

9

2

8

5
2

E53

E53

7

3

E53

B20

1

1

6

6

6

2

2

H28

4

B51

R27

7

B51

R27

B51

R27

B51

R27

3

H28

H28

1

B20

3
B20

9

9
E53

814

3
B20

H28
6

5

FIXING SASH FABRIC GUIDEFIXING SASH FABRIC GUIDE



FIXING SASH FABRIC GUIDE AF-3b

No. Part Name Part No. Remark

1 BASE :FABRIC GUIDE 0G8130590000

2 SLIDE NUT :FABRIC GUIDE 0G8130610000

3 COMPRESSION SPRING :0.6MM DIA. 507606070000

4 FABRIC GUIDE :LOWER :L[S] 0G819007LS10

5 FABRIC GUIDE :LOWER :R[S] 0G819007RS10

6 FABRIC GUIDE：UPPER 0G8190090000

7 POINTER :FABLIC GUIDE :B :L 0G813060L000

8 POINTER :FABLIC GUIDE :B :R 0G813060R000

9 SCALE SHEET 0P1200030000

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



(QS07)

AF-4

1

2

3

4

5

6

7
7

H33

E47

F25

B28

B29 B53

B53
R21

B46 8

B46

6

B28

9

10

H5
12 13

14

15

16

17

11

R27

R27

P27

P27B29
R49
R21

M4

VIBRATION STOPPER / FABRIC PRESSER ON NEEDLE BASEVIBRATION STOPPER / FABRIC PRESSER ON NEEDLE BASE



VIBRATION STOPPER / FABRIC PRESSER ON NEEDLE BASE AF-4

No. Part Name Part No. Remark

1 HOLDER PLATE :VIBRATION STOPPER[S] 0G8130160S00

2 CYLINDER SUPPORT :FIXING SASH VIBRATION STOPPER 0G8130130010

3 THIN-TYPE CYLINDER :CQSB16-20D 673100400000

4 COLLAR :NO.1 :4.1MM DIA. 502541050000

5 PRESSER PLATE :FIXING SASH VIBRATION STOPPER[S] 0G8130170S00

6 VIBRATION STOPPER :FIXING SASH VIBRATION STOPPER[S] 0G8130180S10

7 GUIDE SHAFT :FIXING SASH VIBRATION STOPPER 0G8130150000

8 GUIDE BASE :FIXING SASH VIBRATION STOPPER[S] 0G8130140S10

9 NEEDLE BAR CASE 09012001@000 TFGN

9 NEEDLE BAR CASE 09011007@030 TLMX-MIX

10 COVER :DUMMY CASE 09059006@000

11 NEEDLE PLATE :DUMMY CASE 050340330000

12 BASE :CYLINDER BRACKET :47 ARM 0G8150060000

13 BRACKET :CYLINDER :47 ARM 0G8150070000

14 AIR CYLINDER :CJ2KB16-40 67310042S000

15 FABRIC PRESSER ON NEEDLE BASE[S] 0G8150080S00

16 FINGER VALVE :VHK2-04F-04F 670100950000

17 PAN HEAD SCREW :M4*22 511304010000

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



(QS07)

AF-5

2

1

4

5

6

6

7 8

9
H30

H48

3

H48

B53

B132

R51
R27

P27

P27

H40

R27

10

11

12

13

14

16

17

18

19

8
20
21

22

23

24

25

B56

E57
R21R49 B31

E57

F37

B30

B52

P27P27

15

FABRIC GUIDE / FABRIC PRESSERFABRIC GUIDE / FABRIC PRESSER



FABRIC GUIDE / FABRIC PRESSER AF-5

No. Part Name Part No. Remark

1 CLAMP :FABRIC GUIDE[S] 0G8410090S00

2 PATCH PLATE :TABLE[S] 0G4160050S00

3 PIPE HOLDER :FABRIC GUIDE :R 0G841006R000

4 PIPE HOLDER :FABRIC GUIDE :L 0G841006L000

5 HOLDER PIPE :FABRIC GUIDE :L2700 OR LESS 0G842004@000

5 HOLDER PIPE :FABRIC GUIDE :L2701 OR MORE 0G842005@000

6 PIPE PIN :FABRIC GUIDE 0G8420030000

7 CYLINDER BASE :FABRIC GUIDE 0G8410070000

8 AIR CYLINDER :CJ2B16-45 673100300000

9 PIPE HOLDER :FABRIC GUIDE 0G8410080000

10 PLATE :HOLDER SQUARE PIPE BASE 0G823014@000

11 BASE :HOLDER SQUARE PIPE 0G8230150010

12 STRAIGHT PIN :NO.1 :10P*92 503101330000

13 STOPPER :HOLDER SQUARE PIPE HOLDER 0G8230220000

14 COMPRESSION SPRING :1.6MM DIA. 507616020000

15 HOLDER :HOLDER SQUARE PIPE :A 0G8230160010

16 HOLDER :HOLDER SQUARE PIPE :B 0G8230230000

17 HOLDER SQUARE PIPE :T3500 OR LESS[S] 0G822008@S00

17 HOLDER SQUARE PIPE :T3501-5700[S] 0G822009@S00

17 HOLDER SQUARE PIPE :T5701 OR MORE[S] 0G822010@S00

18 ATTACHING PLATE :MIDDLE PRESSER BRACKET 0G823005@000

19 BASE :PRESSER SQUARE PIPE 0G8230170000

20 COLLAR :NO.1 :5.2MM DIA. 502552010000

21 JOINT :PRESSER PIPE HOLDER 0G8230180000

22 HOLDER :PRESSER SQUARE PIPE 0G8230190000

23 PRESSER SQUARE PIPE :T3500 OR LESS[S] 0G821006@S00

23 PRESSER SQUARE PIPE :T3501-5700[S] 0G821007@S00

23 PRESSER SQUARE PIPE :T5701 OR MORE[S] 0G821008@S00

24 TRUSS HEAD TAPPING SCREW :4P*20 S530042001SD

25 TRUSS HEAD TAPPING SCREW :5P*30 S530053001SD

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



(QS07)

AF-6

B56

25

R51
R27

14

26

27

28

B14

B89

R37

R30

R26
B69

6

4

B86

R30

5

9

1

2

3

3

8

R53

B86

R30
R53

B86

R30
R53

3

3

7

15

16

B69

B56

14
B90

R48

B37
13

10

1112

R51R67 R27

29

30

H33

L25

R32

B86
R53

R30

B56

22
17

17

20

21
23

24

18

18
19

R51
R27

L33

B16

B16

7

33

23

23

R30

B3731
32

R26
B69

6

4
5

9

8
B69

B57
R50

R26

B57

B57

R50

R50

R26

R26

34

R26
B69

6

4

5

9

8

7

B69

FABRIC FEEDING SECTIONFABRIC FEEDING SECTION

Split type



FABRIC FEEDING SECTION AF-6

No. Part Name Part No. Remark

1 BASE :FABRIC SHAFT HOLDER :L 0G851061@000

2 BASE :FABRIC SHAFT HOLDER :R 0G851062@000

3 JOINT :HOLDER BASE :K2500 OR LESS 0G851011@010

3 JOINT :HOLDER BASE :K2501 OR MORE 0G851012@010

3 JOINT :HOLDER BASE :SPLIT TYPE :K2000-4000 0G851031@010 Split Type

4 HOLDER :FABRIC SHAFT :B 0G854001B000

5 SCREW WITH ROLLER PIN :NO.1 :M6[S] 514106250S20

6 HOLDER :FABRIC SHAFT :A[S] 0G854010@S00

7 SHAFT :FABRIC :REAR :K2500 OR LESS[S] 0G852016@S00

7 SHAFT :FABRIC :REAR :K2501 OR MORE[S] 0G852017@S00

8 HOLDER :FABRIC :A 0G854006A000

9 KNOBBED BOLT :KT-B2/M6*15 S18106150100

10 BASE :FABRIC FEED 0G8510190000

11 BEARING CASE :NO.3 :15MM DIA.[S] 508315010S00

12 NEEDLE COLLAR :15MM DIA. 502815010000

13 RACK GEAR :FABRIC FEED 0G8510210000

14 CUSHION RUBBER :RBXN-D25-L25-L20-V10 614100130000

15 TENSION ROLLER :FABRIC FEED :K2501 OR MORE[A] 0G852023@A00

15 TENSION ROLLER :FABRIC FEED :K2500 OR LESS[A] 0G852025@A00

16 FEED ROLLER :FABRIC FEED :K2501 OR MORE[A] 0G852021@A00

16 FEED ROLLER :FABRIC FEED :K2500 OR LESS[A] 0G852026@A00

17 TIGHTENING COLLAR :15MM DIA. 502215020000

18 THRUST WASHER :R-TW1530 633200090000

19 NEEDLE BEARING :TA1813Z 634200200000

20 NEEDLE INNER RING :IRT1513 634300090000

21 PINION GEAR :FABRIC FEED 0G8510230000

22 FEED LEVER BRACKET :FABRIC FEED 0G8510240000

23 STEPPED SCREW :NO.1 :M6*6 51210601A000

24 FEED BAR :FABRIC FEED 0G8510220000

25 CYLINDER SUPPORT :FABRIC FEED 0G8510270000

26 AIR CYLINDER :CM2D20-200A 673100380000

27 ADJUSTER :CYLINDER STROKE 0G8140060000

28 PILLOW BALL :PHS8 639200100000

29 GEAR COVER :FABRIC FEED 0G851020@000

30 SCALE SHEET 0P1200030000

31 COLLAR :STAND 030610130000

32 PLATE :TENSION 0G854008@000

33 ROLLER :TENSION :A :K2250 OR LESS 0G852009@000

33 ROLLER :TENSION :B :K2251 OR MORE 0G852010@000 Split Type

33 ROLLER :TENSION :C :K2251 OR MORE 0G8520110000 Split Type

34 BASE :FABRIC SHAFT HOLDER :SPLIT TYPE 0G8510320010

35
36
37
38
39
40
41
42
43

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



(QS07)

AF-7

1

2

8

1

3

3

11

6

8

2

12

8

R26
B69

7

4
5

10

9 B69

B84
R53
R32

B84
R53
R32

FABRIC STANDFABRIC STAND

Split type



FABRIC STAND AF-7

No. Part Name Part No. Remark

1 BASE :FABRIC SHAFT HOLDER :FRONT 0G853009@010

2 STEP STAND :K2500 OR LESS 0G853012@010

2 STEP STAND :K2501 OR MORE 0G853013@010

2 STEP STAND :SPLIT TYPE :K2000-4000 0G853019@000

3 COVER :STAND BASE 030410150010

4 HOLDER :FABRIC SHAFT :B 0G854001B000

5 SCREW WITH ROLLER PIN :NO.1 :M6[S] 514106250S20

6 HOLDER :FABRIC SHAFT :A[S] 0G854010@S00

7 HOLDER :FABRIC SHAFT :B[S] 0G854011@S00

8 SHAFT :FABRIC :FRONT :K2500 OR LESS[S] 0G852014@S00 Width of Fablic Stand: 2500mm or less

8 SHAFT :FABRIC :FRONT :K2501 OR MORE[S] 0G852015@S00 Width of Fablic Stand: 2501 to 3600mm

8 SHAFT :FABRIC :B :FRONT :K2501 OR MORE 0G852034@S00 Width of Fablic Stand: 3601mm or more

9 HOLDER :FABRIC :A 0G854006A000 Width of Fablic Stand: 3600mm or less

9 HOLDER :FABRIC :B 0G854006B000 Width of Fablic Stand: 3601mm or more

10 KNOBBED BOLT :KT-B2/M6*15 S18106150100

11 CRANK HANDLE :BCH64S 613200050000

12 BASE :FABRIC SHAFT HOLDER :MID 0G8530180000

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



(QS07)

AF-8

26
29

13

4

4
4

9

315

3
3

17
21

22
20R18

R49E70

19

46

3

5

18

2

1

9

9

3

3

4 4
7

1

2

3

4

4

8

R51
R27

B51

14

3

3

3
5

5

5

5

6

6
6

6

4

4

9

9

15

13

15

4

4 4

4 2
4

3

3
3

3
7

1
8

12

4

3

12

22

21
B52

R50

R26

2324

9

11

3

3

1

10
4

4

2

H28

25

27

28

16

3

3

4
4

4

2

8

10

3

3

1
9

4

AIR PIPINGAIR PIPING



AIR PIPING AF-8

No. Part Name Part No. Remark

1 POLYURETHANE TUBE :TU0604W-20 674100450000

2 POLYURETHANE TUBE :TU0604B-20 674100370000

3 POLYURETHANE TUBE :TU0425W-20 674100440000

4 POLYURETHANE TUBE :TU0425B-20 674100330000

5 POLYURETHANE TUBE :TU0425BU-20 674100350000

6 POLYURETHANE TUBE :TU0425R-20 674100340000

7 REDUCING TEES :KQ2T04-06 670100660000

8 TEES :KJT04-00 670100770000

9 ELBOW UNION :KQ2L04-M5 670100570000

10 REDUCING TEES :PUG0604 67010073K000

11 DOUBLE-END TEES UNION :KQ2T04-M5 670100600000

12 SPEED CONTROLLER :AS2201F-R01-04 671200120000

13 UNION Y :KJU04-00 670100020000

14 STRAIGHT :KJH04-00 670100820000

15 SPIRAL TUBE :TS-10-W 644500540000

16 SPIRAL TUBE :TS-12-W 644500550000

17 ELECTRO-MAGNETIC VALVE :SCB31-DB-4 67210023K000

18 BRANCH UNION Y :KJU06-99 670100800000

19 REDUCING BRANCH UNION Y :KJX04-06 670100750000

20 SILENCER :ST02 67010079K000

21 HALF UNION :PC0802 67010056K000

22 POLYURETHANE TUBE :TU0805B-20 674100470000

23 REGULATOR :AW2002-B[A] 671100100A00

24 LUCKY HOSE 67410003K000

25 GUIDE :URETHANE TUBE :B :Y680-1600 0G819010@000

26 ROUND CAP :MC-1011I 617500010000

27 SPIRAL TUBE :TS-20-W 644500560000

28 HOLDER :TUBE 0G8120050000

29 COMPRESSOR :OFP02P 679100150000 Option

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

       Note:  As for parts with mark @, please follow our instructions on Table of Contents in your parts order. (QS07)



A. B
No. Part No. Remark No. Part No. Remark

  A      Flat Fillister Head Screw B15 S120031203TD M3*12

A1 SA41730351CN 1/8*44*3.5 B16 S120031201TN M3*12

A2 SA41730501CN 1/8*44*5 B17 S120031502TD M3*15

A3 SA41730551CN 1/8*44*5.5 B18 S120031501TN M3*15

A4 SA41730601CN 1/8*44*6 B19 S120031601TN M3*16

A5 SA41740301CN 9/64*40*3 B20 S120031801TN M3*18

A6 SA41740402CN 9/64*40*4 B21 S120032003TD M3*20

A7 SA41740401SA 9/64*40*4 B22 S120032001TN M3*20

A8 SA41740403CL 9/64*40*4 B23 S120032501TN M3*25

A9 SA41740404CN 9/64*40*4 B24 S120033001TN M3*30 Half Threads

A10 SA41740501CN 9/64*40*5 B25 S120040501TD M4*5

A11 SA41740601CN 9/64*40*6 B26 S120040502TN M4*5

A12 SA41740602CN 9/64*40*6 B27 S120040602TD M4*6

A13 SA41740701CN 9/64*40*7 B28 S120040601TN M4*6

A14 SA41740801CN 9/64*40*8 B29 S120040801TD M4*8

A15 SA41740802CN 9/64*40*8 B30 S120040802TN M4*8

A16 SA41740803CN 9/64*40*8 B31 S120041001TD M4*10

A17 SA41741001CN 9/64*40*10 B32 S120041002TN M4*10

A18 SA41741202CN 9/64*40*12 B33 S120041201TD M4*12

A19 SA41741501CN 9/64*40*15 B34 S120041202TN M4*12

A20 SA41750431TN 11/64*40*4.3 B35 S120041401TN M4*14

A21 SA41750701CN 11/64*40*7 B36 S120041502TD M4*15

A22 SA41750751CN 11/64*40*7.5 B37 S120041501TN M4*15

A23 SA41750901SH 11/64*40*9 B38 S120041601TN M4*16

A24 SA41751151CN 11/64*40*11.5 B39 S120041801TN M4*18

A25 SA41751201CN 11/64*40*12 B40 S120042002TD M4*20

A26 S141030801SC M3*8 B41 S120042001TN M4*20

A27 S141030802SD M3*8 B42 S120042502TD M4*25

A28 S141031001CC M3*10 B43 S120042501TN M4*25

A29 S141041001SC M4*10 B44 S120042504TN M4*25 Half Threads

B45 S120043001TN M4*30

B46 S120043502TD M4*35

B47 S120043501TN M4*35

B48 S120044001TN M4*40

B49 S120044501TN M4*45

  B      Hexagon Socket Head Cap Screw B50 S120050601TN M5*6

B1 S120020801TD M2*8 B51 S120050801TD M5*8

B2 S120021001TD M2*10 B52 S120050802TN M5*8

B3 S120480501TN M2.6*5 B53 S120051001TD M5*10

B4 S120030301TN M3*3 B54 S120051002TN M5*10

B5 S120030401TN M3*4 B55 S120051004TP M5*10

B6 S120030502TD M3*5 B56 S120051201TD M5*12

B7 S120030501TN M3*5 B57 S120051202TN M5*12

B8 S120030601TD M3*6 B58 S120051401TN M5*14

B9 S120030602TN M3*6 B59 S120051501MZ M5*15

B10 S120030804MZ M3*8 B60 S120051502TD M5*15

B11 S120030801TD M3*8 B61 S120051503TN M5*15

B12 S120030802TN M3*8 B62 S120051601TN M5*16

B13 S120031001TD M3*10 B63 S120051801TN M5*18

B14 S120031002TN M3*10 B64 S120052001TD M5*20

(QS07)



B. C
No. Part No. Remark No. Part No. Remark

  B      Hexagon Socket Head Cap Screw B114 S120086001TN M8*60

B65 S120052002TN M5*20 B115 S120087001TN M8*70

B66 S120052201TN M5*22 B116 S120102002TD M10*20

B67 S120052301TN M5*23 B117 S120102001TN M10*20

B68 S120052501TN M5*25 B118 S120102501TN M10*25

B69 S120053001TN M5*30 B119 S120103001TN M10*30

B70 S120053503TD M5*35 B120 S120103501TN M10*35

B71 S120053501TN M5*35 B121 S120104001TN M10*40

B72 S120053502TN M5*35 Half Threads B122 S120123001TN M12*30

B73 S120054001TN M5*40 B123 S120123501TN M12*35

B74 S120054501TN M5*45 B124 S120081801TN M8*18

B75 S120055001TN M5*50 B125 S120470501TN M2.5*5

B76 S120055002TN M5*50 Half Threads B126 S120052502TD M5*25

B77 S120055501TN M5*55 B127 S120030302TD M3*3

B78 S120056001TN M5*60 B128 S120051504TN M5*15 Low Head

B79 S120056003TN M5*60 Half Threads B129 S120031801TD M3*18

B80 S120060801TN M6*8 B130 S120052801TN M5*28

B81 S120060901TN M6*9 B131 S120044502TN M4*45 Half Threads

B82 S120061001TN M6*10 B132 S120081501TD M8*15

B83 S120061202TD M6*12 B133 S120051802TD M5*18

B84 S120061201TN M6*12 B134 S120470401TN M2.5*4

B85 S120061501TD M6*15 B135 S120033003SD M3*30

B86 S120061502TN M6*15 B136 S120030402TD M3*4

B87 S120061801TD M6*18 B137 S120033002TN M3*30

B88 S120061802TN M6*18 B138 S120067502TN M6*75

B89 S120062001TN M6*20 B139 S120050501TN M5*5

B90 S120062501TN M6*25

B91 S120063001TN M6*30

B92 S120063501TN M6*35

B93 S120064001TN M6*40

B94 S120064501TN M6*45

B95 S120064502TN M6*45 Half Threads   C      Hexagon Bolt

B96 S120065001TN M6*50 Half Threads C1 S121030601SD M3*6

B97 S120066501TN M6*65 C2 S121040801SD M4*8

B98 S120067501TN M6*75 Half Threads C3 S121042501SD M4*25

B99 S120068001TN M6*80 Half Threads C4 S121051001SD M5*10

B100 S12006A001TN M6*100 C5 S121051502SC M5*15

B101 S120081201TN M8*12 C6 S121051501SD M5*15

B102 S120081502TN M8*15 C7 S121052001SD M5*20

B103 S120081503TP M8*15 C8 S121061501SC M6*15

B104 S120081601TN M8*16 C9 S121062501TN M6*25

B105 S120082001TN M8*20 C10 S121064501SD M6*45

B106 S120082502TN M8*25 C11 S121065001SC M6*50

B107 S120083001TN M8*30 C12 S121065002SD M6*50

B108 S120083501TN M8*35 C13 S121065501SD M6*55

B109 S120084001TN M8*40 C14 S121066501SD M6*65

B110 S120084002TN M8*40 Half Threads C15 S121067501SC M6*75

B111 S120084501TN M8*45 C16 S121081501TN M8*15

B112 S120084502TN M8*45 Half Threads C17 S121081801TN M8*18

B113 S120085001TN M8*50 C18 S121103001TN M10*30

(QS07)



C. D. E
No. Part No. Remark No. Part No. Remark

  C      Hexagon Bolt E7 S160470402MZ M2.5*4

C19 S121103502SC M10*35 E8 S160470501MZ M2.5*5

C20 S121103501TN M10*35 E9 S160470801MZ M2.5*8

C21 S121104001SC M10*40 E10 S160471301MZ M2.5*13

C22 S121125001TN M12*50 E11 S160471302SD M2.5*13

C23 S12112B001TN M12*110 E12 S160480601SD M2.6*6

C24 S121082501TN M8*25 E13 S160030301MZ M3*3

C25 S121102501TN M10*25 E14 S160030302SD M3*3

C26 S121082202TN M8*22 E15 S160030403CD M3*4

C27 S121041001SD M4*10 E16 S160030401MZ M3*4

C28 S121040601SD M4*6 E17 S160030402SD M3*4

E18 S160030501MZ M3*5

E19 S160030502SD M3*5

E20 S160030601MZ M3*6

E21 S160030603SA M3*6

E22 S160030602SD M3*6

  D      Round Fillister Head Screw E23 S160030801MZ M3*8

D1 SA43740401CL 9/64*40*4 E24 S160030803SA M3*8

D2 SA43740501CL 9/64*40*5 E25 S160030802SD M3*8

D3 SA43740502CN 9/64*40*5 E26 S160031001MZ M3*10

D4 SA43740503CN 9/64*40*5 E27 S160031003SC M3*10 Half Threads

D5 SA43740504CN 9/64*40*5 E28 S160031002SD M3*10

D6 SA43740601CL 9/64*40*6 E29 S160031101SC M3*11 Half Threads

D7 SA43740602CN 9/64*40*6 E30 S160031201MZ M3*12

D8 SA43740603CL 9/64*40*6 E31 S160031202SD M3*12

D9 SA43740604CN 9/64*40*6 E32 S160031401SA M3*14

D10 SA43740682CN 9/64*40*6.8 E33 S160031402SD M3*14

D11 SA43740801CL 9/64*40*8 E34 S160031501SD M3*15

D12 SA43740802CN 9/64*40*8 E35 S160031601SD M3*16

D13 SA43741001CN 9/64*40*10 E36 S160031801SD M3*18

D14 SA43741201CN 9/64*40*12 E37 S160032001SD M3*20

D15 SA43750601CN 11/64*40*6 E38 S160033001SD M3*30

D16 SA43750652CN 11/64*40*6.5 E39 S160034001SD M3*40 Half Threads

D17 SA43751051CN 11/64*40*10.5 E40 S160035001SD M3*50 Half Threads

D18 SA43751201CN 11/64*40*12 E41 S160040401SD M4*4

D19 SA43751501CN 11/64*40*15 E42 S160040501SD M4*5

D20 SA43812451CN 9/32*28*24.5 E43 S160040601MZ M4*6

D21 S143030501SD M3*5 E44 S160040602SD M4*6

E45 S160040801SD M4*8

E46 S160041001SD M4*10

E47 S160041201SD M4*12

E48 S160041501SD M4*15

E49 S160041801SD M4*18

  E      Pan Head Screw E50 S160043001SD M4*30

E1 S160410141MZ M1.4*1.4 E51 S160045001SD M4*50

E2 S160020202MZ M2*2 E52 S160046001SD M4*60

E3 S160020301MZ M2*3 E53 S160050601SD M5*6

E4 S160020401MZ M2*4 E54 S160050701SD M5*7

E5 S160020801MZ M2*8 E55 S160050801SD M5*8

E6 S160470301MZ M2.5*3 E56 S160051002MZ M5*10

(QS07)



E. F. G. H
No. Part No. Remark No. Part No. Remark

  E      Pan Head Screw F27 S150040802SD M4*8

E57 S160051001SD M5*10 F28 S150041001MZ M4*10

E58 S160051201SD M5*12 F29 S150041002SD M4*10

E59 S160053001SD M5*12 F30 S150041201SD M4*12

E60 S160051501SD M5*15 F31 S150041401SD M4*14

E61 S160054501SD M5*45 F32 S150041501SD M4*15

E62 S160055001SD M5*50 F33 S150042001SD M4*20

E63 S160056001SD M5*60 F34 S150042201SD M4*22

E64 S160047001SD M4*70 F35 S150042501SD M4*25

E65 S160480801SD M2.6*8 F36 S150050601SD M5*6

E66 S160030504SC M3*5 F37 S150050801SD M5*8

E67 S160480602MZ M2.6*6 F38 S150051001MZ M5*10

E68 S160031403MZ M3*14 F39 S150051002SD M5*10

E69 S160042001SD M4*20 F40 S150051201SD M5*12

E70 S160044501SD M4*45 F41 S150051501SD M5*15

E71 S160020203SD M2*2 F42 S150053001SD M5*30

E72 S160470502SD M2.5*5 F43 S150053501SD M5*35

E73 SA60740551TN 9/64*40*5.5 F44 S150054001SD M5*40

E74 S160431001MZ M1.7*10 F45 S150061502SC M6*15

F46 S150061503SD M6*15

F47 S150063501SD M6*35

F48 S150081201SD M8*12

F49 S150087001TN M8*70

  F      Countersunk Head Screw

F1 SA51741001CN 9/64*40*10

F2 SA50750801CN 11/64*40*8

F3 S150020601SD M2*6

F4 S150030401MZ M3*4

F5 S150030402SD M3*4   G      Round Countersunk Head Screw

F6 S150030501MZ M3*5 G1 SA53730601CL 1/8*44*6

F7 S150030502SD M3*5 G2 SA53740301CL 9/64*40*3

F8 S151030601SD M3*6 G3 SA53740351CL 9/64*40*3.5

F9 S150030601MZ M3*6 G4 SA53740401CL 9/64*40*4

F10 S150030602SD M3*6 G5 SA53740601CL 9/64*40*6

F11 S150030701SD M3*7 G6 SA53740701CL 9/64*40*7

F12 S151030801SD M3*8 G7 SA53740951CL 9/64*40*9.5

F13 S150030801MZ M3*8 G8 SA53741201CL 9/64*40*12

F14 S150030804SC M3*8 G9 SA53740681CL 9/64*40*6.8

F15 S150030802SD M3*8

F16 S150030803SN M3*8

F17 S150031002MZ M3*10

F18 S150031001SD M3*10

F19 S150031201MZ M3*12

F20 S150031202SD M3*12   H      Truss Head Screw

F21 S150031501MZ M3*15 H1 SA30730701CL 1/8*44*7

F22 S150031601SD M3*16 H2 SA30740301CL 9/64*40*3.5

F23 S150040501SD M4*5 H3 SA30740401CL 9/64*40*4

F24 S150040602MZ M4*6 H4 SA31740401CM 9/64*40*4

F25 S150040601SD M4*6 H5 SA30740601CL 9/64*40*6

F26 S150040801MZ M4*8 H6 SA30740801CL 9/64*40*8

(QS07)



H. J. K
No. Part No. Remark No. Part No. Remark

  H      Truss Head Screw H56 S130060801SD M6*8

H7 S130470301MZ M2.5*3 H57 S130061001SD M6*10

H8 S130470302SD M2.5*3 H58 S130062201SD M6*22

H9 S130470401MZ M2.5*4 H59 S130062501SD M6*25

H10 S130470402SA M2.5*4 H60 S130063501SD M6*35

H11 S130470403SD M2.5*4 H61 S130064001SD M6*40

H12 S130030301MZ M3*3 H62 S130031501SD M3*15

H13 S130030302SD M3*3 H63 S130043501SD M4*35

H14 S130030402SD M3*4 H64 S130020201SD M2*2

H15 S130030501MZ M3*5 H65 S130470501SD M2.5*5

H16 S130030502SD M3*5 H66 S130052002MZ M5*20

H17 S130030601MZ M3*6 H67 S130054501SE M5*45

H18 S130030602SD M3*6 H68 S130050502MZ M5*5

H19 S130030603SA M3*6 H69 S130054001SD M5*40

H20 S130030802SD M3*8 H70 S130055001SD M5*50

H21 S130030803SA M3*8

H22 S130031001MZ M3*10

H23 S130031002SD M3*10

H24 S130032001SD M3*20

H25 S130040401MZ M4*4

H26 S130040402SD M4*4   J      Round Head Screw

H27 S130040501MZ M4*5 J1 S162020301MZ M2*3

H28 S130040502SD M4*5 J2 S162030801SD M3*8

H29 S130040601MZ M4*6 J3 S162030802SE M3*8

H30 S130040602SD M4*6 J4 S162031001MZ M3*10

H31 S130040651SD M4*6.5

H32 S130040801MZ M4*8

H33 S130040802SD M4*8

H34 S130040803MZ M4*8 JIS

H35 S130041002MZ M4*10

H36 S130041001SD M4*10   K      Slotted Set Screw

H37 S130041201SD M4*12 K1 SA71730351CN 1/8*44*3.5

H38 S130041502SD M4*15 K2 SA71740601CN 9/64*40*6

H39 S130042001SD M4*20 K3 SA71750251CN 11/64*40*2.5

H40 S130050501SD M5*5 K4 SA71750351CN 11/64*40*3.5

H41 S130050602MZ M5*6 K5 SA71750401CN 11/64*40*4

H42 S130050601SD M5*6 K6 SA71750501CN 11/64*40*5

H43 S130050651SD M5*6.5 K7 SA71790501CN 15/64*28*5

H44 S130050701SD M5*7 K8 SA71791001CN 15/64*28*10

H45 S130050801MZ M5*8 K9 SA71791501CN 15/64*28*15

H46 S130050802SD M5*8 K10 SA71791701CN 15/64*28*17

H47 S130051002MZ M5*10 K11 SA71800401CN 1/4*40*4

H48 S130051001SD M5*10 K12 SA71800451CN 1/4*40*4.5

H49 S130051201MZ M5*12 K13 SA71800501CN 1/4*40*5

H50 S130051202SD M5*12 K14 SA71800601CN 1/4*40*6

H51 S130051501SD M5*15 K15 SA71800801CN 1/4*40*8

H52 S130052001SD M5*20 K16 SA71811201CN 9/32*28*12

H53 S130052502SD M5*25 K17 S171050601TN M5*6

H54 S130053001SD M5*30

H55 S130053501SD M5*35

(QS07)



L. M. N
No. Part No. Remark No. Part No. Remark

  L      Hexagon Socket Head Set Screw   M      Hexagon Socket Head Button Screw

L1 SA70730251CN 1/8*44*2.5 M1 S124030401SC M3*4

L2 SA70730301CN 1/8*44*3 M2 S124040601SC M4*6

L3 SA70750901CN 11/64*28*9 M3 S124040802SC M4*8

L4 SA70750401CN 11/64*40*4 M4 S124040803SD M4*8

L5 SA70750601CN 11/64*40*6 M5 S124051001SC M5*10

L6 SA70750801CN 11/64*40*8 M6 S124051002SD M5*10

L7 SA70790401CN 15/64*28*4 M7 S124051501SD M5*15

L8 SA70790901CN 15/64*28*9 M8 S124081201SC M8*12

L9 S170470301TN M2.5*3 M9 S124081202SD M8*12

L10 S170030201TN M3*2 M10 S124081501SD M8*15

L11 S170030301TN M3*3 M11 S124030501SC M3*5

L12 S170030401TN M3*4 M12 S124030801SC M3*8

L13 S170030501TN M3*5 M13 S124030502TC M3*5

L14 S170030601TN M3*6 M14 S124030402SD M3*4

L15 S170030801TN M3*8 M15 S124030601SD M3*6

L16 S170040301TN M4*3 M16 S124040401SD M4*4

L17 S170040401TN M4*4 M17 S124030602SC M3*6

L18 S170040501TN M4*5

L19 S170040601TN M4*6

L20 S170040602TN M4*6 Half Threads

L21 S170040801TN M4*8

L22 S170041001TN M4*10   N      Screw with Washer

L23 S170041201TN M4*12 N1 S660480601SE M2.6*6

L24 S170050401TN M5*4 N2 S660030601SE M3*6

L25 S170050501TN M5*5 N3 S660030801SE M3*8

L26 S170050601TN M5*6 N4 S660031001SE M3*10

L27 S170050801TN M5*8 N5 S660031501SE M3*15

L28 S170051001TN M5*10 N6 S660031601SE M3*16

L29 S170051201TN M5*12 N7 S660031801SE M3*18

L30 S170051501TN M5*15 N8 S660040601SE M4*6

L31 S170060501TN M6*5 N9 S660040801SE M4*8

L32 S170060601TN M6*6 N10 S660041001SE M4*10

L33 S170060801TN M6*8 N11 S660041201SE M4*12

L34 S170061001TN M6*10 N12 S660045501SE M4*55

L35 S170061801TN M6*18 N13 S660051001SE M5*10

L36 S170080801TN M8*8 N14 S660051201SE M5*12

L37 S170081001TN M8*10 N15 S660051401SE M5*14

L38 S170081501TN M8*15 N16 S660051801SE M5*18

L39 S170031001TN M3*10 N17 S660030801MZ M3*8

L40 S170031201TN M3*12 N18 S660030502MZ M3*5

L41 S170053001TN M5*30 N19 S660031502MZ M3*15

L42 S170061201TN M6*12 N20 S660030603S1 M3*6 (P-4)

L43 S174060601TN M6*6B N21 S660030802S1 M3*8 (P-3)

L44 S170050802TN M5*8 Narrow Treading

(QS07)



P. R
No. Part No. Remark No. Part No. Remark

  P      Nut P50 S212470001SC M2.5 Type 3

P1 SB10730601CN 1/8*44*6*3 P51 SB12750701SC 11/64*7*2.2 Type 3

P2 SB10740601CL 9/64*40*6*2 P52 S211040001SD M4 Type 2

P3 SB10740602CN 9/64*40*6*3 P53 SB12740601MZ 9/64*6*2 Type 3

P4 SB10750602CN 11/64*40*6*2 P54 SB10750601CN 11/64*6*2.2

P5 SB10750603CN 11/64*40*6*3 Ｐ５５ S212030003SD M3 Type 3

P6 SB10750701CN 11/64*40*7*3 Ｐ５６ S217060001SD M6 Cap

P7 SB11750701CN 11/64*40*7*3 Ｐ５７ S217030001SD M3 Cap

P8 S210420001XA M1.6 Type 1

P9 S210020001SD M2 Type 1

P10 S212020002SD M2 Type 3

P11 S210460002SD M2.3 Type 1

P12 S210470001MZ M2.5 Type 1

P13 S212480001SD M2.6 Type 3   R      Washer

P14 S210030001MZ M3 Type 1 R1 S301410301MZ Plain M1.4*3*t0.3

P15 S210030002SC M3 Type 1 R2 S301020351XZ Plain M2*3.5*t0.5

P16 S210030003SD M3 Type 1 R3 S301020431SD Plain M2*4.3*t0.3

P17 S215030001SD M3 Thumbscrew Type 2 R4 S301480501XB Plain M2.6*5*t0.5

P18 S212030001SC M3 Type 3 R5 S301480751XB Plain M2.6*7.5*t0.5

P19 S212030002SD M3 Type 3 R6 S301030602XZ Plain M3*6*t0.3

P20 S212530001SC M3.5 Type 3 R7 S301030603SC Plain M3*6*t0.5

P21 S210040001SC M4 Type 1 R8 S301030601SD Plain M3*6*t0.5

P22 S210040002SD M4 Type 1 R9 S301030701SD Plain M3*7*t0.5

P23 S212040001SC M4 Type 3 R10 S301030804SD Plain M3*8*t0.3

P24 S212040002SD M4 Type 3 R11 S301030805MZ Plain M3*8*t0.5

P25 S217040001SD M4 Cap R12 S301030801SC Plain M3*8*t0.5

P26 S210050001SC M5 Type 1 R13 S301030802SD Plain M3*8*t0.5

P27 S210050002SD M5 Type 1 R14 S301030803SD Plain M3*8*t1

P28 S212050001SC M5 Type 3 R15 S301040805SC Plain M4*8*t0.5

P29 S212050002SD M5 Type 3 R16 S301040802SD Plain M4*8*t0.5

P30 S217050001SD M5 Cap R17 S301040804SC Plain M4*8*t0.8

P31 S210060001SC M6 Type 1 R18 S301040803SD Plain M4*8*t0.8

P32 S210060002SC M6 Type 1 (Left) R19 S301041004MZ Plain M4*10*t0.8

P33 S210060003SD M6 Type 1 R20 S301041002SC Plain M4*10*t0.8

P34 S210060004SD M6 Type 1 (Left) R21 S301041003SD Plain M4*10*t0.8

P35 S212060001SC M6 Type 3 R22 S301041201SC Plain M4*12*t1

P36 S210080001SC M8 Type 1 R23 S301051002SC Plain M5*10*t0.8

P37 S210080002SD M8 Type 1 R24 S301051003SD Plain M5*10*t0.8

P38 S212080001SC M8 Type 3 R25 S301051204MZ Plain M5*12*t0.8

P39 S212080002SD M8 Type 3 R26 S301051202SC Plain M5*12*t0.8

P40 S210100001SC M10 Type 1 R27 S301051203SD Plain M5*12*t0.8

P41 S213100002SD M10 With Flange R28 S301061102SC Plain M6*11*t1.6

P42 S213100003SD M10 With Disk Spring R29 S301061151SC Plain M6*11.5*t0.8

P43 S210120001SC M12 Type 1 R30 S301061301SC Plain M6*13*t1.0

P44 S212120001SC M12 Type 3 R31 S301061302SD Plain M6*13*t1.0

P45 S212120002SD M12 Type 3 R32 S301061601SC Plain M6*16*t1.0

P46 S210160001SD M16 Type 1 R33 S301081601SD Plain M8*16*t1.2

P47 S212160002SC M16 Type 1 R34 S301081801SC Plain M8*18*t1.6

P48 S212160001SD M16 Type 3 R35 S301081802SD Plain M8*18*t1.6

P49 S210200001SC M20 Type 1 R36 S301081803SC Plain M8*18*t3.2

(QS07)



R
No. Part No. Remark No. Part No. Remark

  R      Washer

R37 S301082201SC Plain M8*22*t3.2

R38 S301102201SC Plain M10*22*t1.6

R39 S301102601SC Plain M10*26*t3.2

R40 S301102602SD Plain M10*26*t3.2

R41 S301122051SC Plain M12*20.5*t2

R42 S301163201SD Plain M16*32*t2.5

R43 S402020001KD Spring M2

R44 S402480001KC Spring M2.6

R45 S402030001KC Spring M3

R46 S402030002KD Spring M3

R47 S402530001KC Spring M3.5

R48 S402040001KC Spring M4

R49 S402040002KD Spring M4

R50 S402050001KC Spring M5

R51 S402050002KD Spring M5

R52 S402050003MZ Spring M5

R53 S402060001KC Spring M6

R54 S402060002KD Spring M6

R55 S402080001KC Spring M8

R56 S402080002KD Spring M8

R57 S402100001KC Spring M10

R58 S402100002KD Spring M10

R59 S402120001KC Spring M12

R60 S305041101TP Wave M4

R61 S305051001TN Wave M5

R62 S305061051TN Wave M6

R63 S304040851TP With teeth M4

R64 S304051001TP With teeth M5

R65 S306080001SC Slant M8

R66 S303040801SC Disk Spring M4

R67 S301040901EZ Plain M4*9*t0.3

R68 S301470252MZ Plain M2.5*5*t0.5

R69 S301030605SD Plain M3*6*t1.0

R70 S301030604MZ Plain M3*6*T0.5

R71 S305051101TN Wave M5

R72 S301470253SD Plain M2.5*5*t0.5

R73 S301470251SC Plain M2.5*5*t0.5

R74 S305101451TN Wave M10

R75 S304080001TP With teeth M8

R76 S301061152SD Plain M6*11.5*T0.8

(QS07)



1st Edition
3rd Edition

September, 2008
July, 2013

Copy, reprint, or reform of a part or whole of this manual without permission is prohibited.

Manufactured by:
Tokai Industrial Sewing Machine Co., Ltd.

NO.1800, Ushiyama-cho, Kasugai, Aichi-pref., 486-0901, Japan
Telephone:568-33-1161 Fax:568-33-1191

Distributed by:
Tajima Industries Ltd.

19-22, Shirakabe, 3-chome, Higashi-ku, Nagoya, 461-0011, Japan
Telephone:52-932-3444 Fax:52-932-2457




	Table of Contents
	GENERAL VIEW
	AFC FRAME A
	AFC FRAME B (TFGNⅡ Y: 801mm or more)
	CROSSWISE SASH
	LENGTHWISE SASH
	FIXING SASH FABRIC GUIDE
	VIBRATION STOPPER / FABRIC PRESSER ON NEEDLE BASE
	FABRIC GUIDE / FABRIC PRESSER
	FABRIC FEEDING SECTION
	FABRIC STAND
	AIR PIPING
	SCREW
	A. B
	B. C
	C. D. E
	E. F. G. H
	H. J. K
	L. M. N
	P. R
	R





ＡＦＣ枠Ａ
AF-1a


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ＡＦＣ基枠［Ｓ］ 35@@07@@@S00


2 コーナ：ＡＦＣ枠：前Ｌ 0G812023A010


3 コーナ：ＡＦＣ枠：前Ｒ 0G812023B010


4 コーナ：ＡＦＣ枠：後Ｌ 0G812023C010


5 コーナ：ＡＦＣ枠：後Ｒ 0G812023D010


6 レールプレート：０.５×１０ 518102@@0000


7 ズレ防止プレート 9A1706400000


8 コーナ 0G0220060000


9 コルク：ｔ１３.５［Ｓ］ 0G0230020S20


10 ベース：コルク［Ｓ］ 0G0230130S00


11 コルク：コーナ：ｔ１０.３［Ｓ］ 0G0230120S00


12 スペーサ：１８×３×１０００ 0G0240180000


13 スペーサ：２３×６×１０００ 0G0240150000


14 スペーサ：２３×９×１０００ 0G0240160000


15 フェルト：１８×４.５×９８０ 0G0240170000


16 フェルト：２２×４.５×９８０ 0G0240140000


17 コーナー：ＡＦＣ枠 0G8120260000


18 ポロン：下枠 0G812024@010


19 フェルト：１２×１×１０００ 0G8120270000


20 ジョイント：ＡＦＣ枠：Ｙ４５０－１６００［Ｓ］ 0G812022@S00 ２、３反掛け


21 指針：刺繍枠 0G0270020000


22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)







ＡＦＣ枠Ｂ（ＴＦＧＮⅡ　Ｙ：８０１ｍｍ以上）
AF-1b


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ＡＦＣ基枠［Ｓ］ 35100107@S00


2 コーナ：ＡＦＣ基枠 0G8120380000


3 コーナ 0G0220060000


4 レールプレート：０.７×１２×３３０－６５００ 518302@@0000


5 ズレ防止プレート：０.７×１２×３０ 518303010000


6 フェルト：１５×４.５×９８０ 0G0240260000


7 フェルト：１８×４.５×９８０ 0G0240170000


8 フェルト：２２×４.５×９８０ 0G0240140000


9 スペーサ：１８×３×１０００ 0G0240180000


10 コルク：ｔ５ 0G0230150000


11 コルク：ｔ５ 0G0230160000


12 固定プレート：ベアリングブラケット 0G0280190000 Ｙ：１５００ｍｍ以上


13 コーナー：ＡＦＣ枠 0G8120260000


14 ポロン：下枠 0G812024@010


15 フェルト：１２×１×１０００ 0G8120270000


16 ジョイント：ＡＦＣ枠：Ｙ４５０－１６００［Ｓ］ 0G812022@S00 ２、３反掛け


17 指針：刺繍枠 0G0270090000


18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)







横サッシ
AF-2


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 敷き板：ブラケット：枠コーナ部 0G813010A000


1 敷き板：ブラケット：枠コーナ部 0G813064A000 ＴＦＧＮⅡ Ｙ：８０１ｍｍ以上


2 敷き板：ブラケット：枠中部 0G813010B010


2 敷き板：ブラケット：枠中部 0G813064B000 ＴＦＧＮⅡ Ｙ：８０１ｍｍ以上


3 ブラケット：固定サッシ：Ｌ 0G813011L000


3 ブラケット：固定サッシ：Ｌ 0G813063L000 ＴＦＧＮⅡ Ｙ：８０１ｍｍ以上


4 ブラケット：固定サッシ：Ｒ 0G813011R000


4 ブラケット：固定サッシ：Ｒ 0G813063R000 ＴＦＧＮⅡ Ｙ：８０１ｍｍ以上


5 固定サッシ：Ｌ／Ｒ 35@@02@@@000


6 軸受け：生地押えパイプ：両端［Ｓ］ 0G813012AS00


7 軸受け：生地押えパイプ：中間［Ｓ］ 0G813012BS00


8 シャフト：生地押えパイプ：両端 0G813021@000


9 シャフト：生地押えパイプ：中間 0G813023@000


10 パイプ：生地押え 0G813024@000


11 ホルダ：生地押え 0G8130250000


12 生地ガイド［Ｓ］ 0G813026@S00


13 ガイド：生地押え 0G813028@000


14 生地押え：横サッシ［Ｓ］ 0G813029@S00


15 補強板：生地押え 0G813032@000


16 アーム：生地押えパイプ：Ｂ：Ｌ 0G813044L010


17 アーム：生地押えパイプ：Ｂ：Ｒ 0G813044R010


18 平行ピン：６×２０－Ｓ４５Ｃ－Ｑ 611200090000


19 薄形シリンダ：ＣＱＳＢ１６－４０ＤＭ 673100370000


20 ナックル 0G8130340000


21 カバー：シリンダ：Ｌ 0G813035L000


22 カバー：シリンダ：Ｒ 0G813035R000


23 カバー：アーム：Ｌ 0G813036L000


24 カバー：アーム：Ｒ 0G813036R000


25 テーパピン：４×２０ 611300030000


26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)







縦サッシ
AF-3a


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 縦サッシ：Ｙ６８０－１４００［Ｓ］ 0G814016@S00


1 縦サッシ：Ｂ：Ｙ（Ｚ）４５０－１５００［Ｓ］ 0G814050@S00


2 ナックル：シリンダ 0G8140420000


3 カラー：№１：φ４.１ 502541070000


4 アジャスタ：シリンダストローク 0G8140060000


5 ベ－ス：生地張りシリンダ 0G8140320000


6 ブラケット：ベ－ス：Ｌ 0G814033L000


7 ブラケット：ベ－ス：Ｒ 0G814033R000


8 薄形シリンダ：ＣＱＳＢ１６－２５Ｄ 673100350001


9 クランプ：下［Ｓ］ 0G8140340S00


10 クランプ：上［Ｓ］ 0G814019US00


11 ホルダ：エアシリンダ［Ｓ］ 0G8140200S00


12 ブラケット：生地押え（Ｖ）シリンダ：Ｌ 0G814021L000


13 ブラケット：生地押え（Ｖ）シリンダ：Ｒ 0G814021R000


14 薄形シリンダ：ＣＱＳＢ１６－１５ＤＭ 673100360001


15 カラー：№１：φ４.１ 502541060000


16 ナックル：Ａ 0G814007A010


17 レバー：Ｌ 0G814022L000


17 レバー：Ｂ：Ｌ 0G814051L000


18 レバー：Ｒ 0G814022R000


18 レバー：Ｂ：Ｒ 0G814051R000


19 平行ピン：４×１５ 611200010000


20 押えサッシ：縦：Ｙ（Ｚ）６８０－１４００［Ａ］ 0G814023@A00


20 押えサッシ：縦：Ｂ：Ｙ（Ｚ）４５０－１５００［Ａ］ 0G814052@A00


21 ブラケット：補強サッシ 0G8140250000


22 補強サッシ：縦：Ｙ６８０－１４００ 0G814026@000


23 プレート：サッシ押え［Ｓ］ 0G8140270S00


24 スケールシート 0P1200030000


25 ナベ小ねじ：Ｍ３×３２ 511303010000


26 ナベ小ねじ：Ｍ３×４２ 511303040000


27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)







固定サッシ生地ガイド
AF-3b


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ベース：生地ガイド 0G8130590000


2 スライドナット：生地ガイド 0G8130610000


3 圧縮ばね：φ０.６ 507606070000


4 生地ガイド：下：Ｌ［Ｓ］ 0G819007LS10


5 生地ガイド：下：Ｒ［Ｓ］ 0G819007RS10


6 生地ガイド：上 0G8190090000


7 指針：生地ガイド：Ｌ 0G813060L000


8 指針：生地ガイド：Ｒ 0G813060R000


9 スケールシート 0P1200030000


10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)







振れ止め・針元押え
AF-4


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 受け板：振れ止め［Ｓ］ 0G8130160S00


2 シリンダサポ－ト：固定サッシ振れ止め 0G8130130010


3 薄形シリンダ：ＣＱＳＢ１６－２０Ｄ 673100400000


4 カラー：№１：φ４.１ 502541050000


5 押さえ板：固定サッシ振れ止め［Ｓ］ 0G8130170S00


6 振れ止め：固定サッシ振れ止め［Ｓ］ 0G8130180S10


7 ガイドシャフト：固定サッシ振れ止め 0G8130150000


8 ガイドベ－ス：固定サッシ振れ止め［Ｓ］ 0G8130140S10


9 針棒ケース 09012001@000 ＴＦＧＮ


9 針棒ケース 09011007@030 ＴＬＭＸミックス


10 カバー：ダミーケース 09059006@000


11 針板：ダミーケース 050340330000


12 ベース：シリンダブラケット：４７アーム 0G8150060000


13 ブラケット：シリンダ：４７アーム 0G8150070000


14 エアシリンダ：ＣＪ２ＫＢ１６－４０ 67310042S000


15 針元押え［Ｓ］ 0G8150080S00


16 フィンガバルブ：ＶＨＫ２－０４Ｆ－０４Ｆ 670100950000


17 なべ小ねじ：Ｍ４×２２ 511304010000


18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)







生地ガイド・生地押え
AF-5


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 クランプ：生地ガイド［Ｓ］ 0G8410090S00


2 当て板：卓［Ｓ］ 0G4160050S00


3 パイプ保持：生地ガイド：Ｒ 0G841006R000


4 パイプ保持：生地ガイド：Ｌ 0G841006L000


5 受けパイプ：生地ガイド：Ｌ２７００以下 0G842004@000


5 受けパイプ：生地ガイド：Ｌ２７０１以上 0G842005@000


6 パイプピン：生地ガイド 0G8420030000


7 シリンダベ－ス：生地ガイド 0G8410070000


8 エアシリンダ：ＣＪ２Ｂ１６－４５ 673100300000


9 パイプ受け：生地ガイド 0G8410080000


10 プレート：受け角パイプベース 0G823014@000


11 ベース：受け角パイプ 0G8230150010


12 ストレートピン：№１：φ１０×９２ 503101330000


13 ストッパ：受け角パイプホルダ 0G8230220000


14 圧縮ばね：φ１.６ 507616020000


15 ホルダ：受け角パイプ：Ａ 0G8230160010


16 ホルダ：受け角パイプ：Ｂ 0G8230230000


17 受け角パイプ：Ｔ３５００以下［Ｓ］ 0G822008@S00


17 受け角パイプ：Ｔ３５０１－５７００［Ｓ］ 0G822009@S00


17 受け角パイプ：Ｔ５７０１以上［Ｓ］ 0G822010@S00


18 取付プレート：中間押えブラケット 0G823005@000


19 ベース：押え角パイプ 0G8230170000


20 カラー：№１：φ５.２ 502552010000


21 ジョイント：押え角パイプホルダ 0G8230180000


22 ホルダ：押え角パイプ 0G8230190000


23 押え角パイプ：Ｔ３５００以下［Ｓ］ 0G821006@S00


23 押え角パイプ：Ｔ３５０１－５７００［Ｓ］ 0G821007@S00


23 押え角パイプ：Ｔ５７０１以上［Ｓ］ 0G821008@S00


24 トラスタッピングねじ：φ４×２０ S530042001SD


25 トラスタッピングねじ：φ５×３０ S530053001SD


26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)







生地送り
AF-6


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ベース：生地シャフトホルダ：Ｌ 0G851061@000


2 ベース：生地シャフトホルダ：Ｒ 0G851062@000


3 ジョイント：ホルダベース：Ｋ２５００以下 0G851011@010


3 ジョイント：ホルダベース：Ｋ２５０１以上 0G851012@010


3 ジョイント：ホルダベース：分割式：Ｋ２０００－４０００ 0G851031@010 分割式


4 ホルダ：生地シャフト：Ｂ 0G854001B000


5 ローラピン付ねじ：№１：Ｍ６［Ｓ］ 514106250S20


6 ホルダ：生地シャフト：Ａ［Ｓ］ 0G854010@S00


7 シャフト：生地：後：Ｋ２５００以下［Ｓ］ 0G852016@S00


7 シャフト：生地：後：Ｋ２５０１以上［Ｓ］ 0G852017@S00


8 ホルダ：生地：Ａ 0G854006A000


9 ノブボルト：ＫＴ－Ｂ２／Ｍ６×１５ S18106150100


10 ベ－ス：生地送り 0G8510190000


11 軸受：№３：φ１５［Ｓ］ 508315010S00


12 ニードルカラー：φ１５ 502815010000


13 ラックギヤ：生地送り 0G8510210000


14 クッションゴム：ＲＢＸＮ－Ｄ２５－Ｌ２０－Ｖ１０ 614100130000


15 テンションローラ：生地送り：Ｋ２５０１以上［Ａ］ 0G852023@A00


15 テンションローラ：生地送り：Ｋ２５００以下［Ａ］ 0G852025@A00


16 送りローラ：生地送り：Ｋ２５０１以上［Ａ］ 0G852021@A00


16 送りローラ：生地送り：Ｋ２５００以下［Ａ］ 0G852026@A00


17 締めカラー：φ１５ 502215020000


18 スラストワッシャ：Ｒ－ＴＷ１５３０ 633200090000


19 ニードルベアリング：ＴＡ１８１３Ｚ 634200200000


20 ニードル内輪：ＩＲＴ１５１３ 634300090000


21 ピニオンギヤ：生地送り 0G8510230000


22 送りバーブラケット：生地送り 0G8510240000


23 段付ねじ：№１：Ｍ６×６ 51210601A000


24 送りバ－：生地送り 0G8510220000


25 シリンダサポート：生地送り 0G8510270000


26 エアシリンダ：ＣＭ２Ｄ２０－２００Ａ 673100380000


27 アジャスタ：シリンダストローク 0G8140060000


28 ピロボール：ＰＨＳ８ 639200100000


29 ギヤカバー：生地送り 0G851020@000


30 スケールシート 0P1200030000


31 カラー：卓 030610130000


32 プレート：テンション 0G854008@000


33 ローラ：テンション：Ａ：Ｋ２２５０以下 0G852009@000


33 ローラ：テンション：Ｂ：Ｋ２２５１以上 0G852010@000 分割式


33 ローラ：テンション：Ｃ：Ｋ２２５１以上 0G8520110000 分割式


34 ベース：生地シャフトホルダ：分割式 0G8510320010


35
36
37
38
39
40
41
42
43


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)







生地スタンド
AF-7


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ベース：生地シャフトホルダ：前 0G853009@010


2 ステップスタンド：Ｋ２５００以下 0G853012@010


2 ステップスタンド：Ｋ２５０１以上 0G853013@010


2 ステップスタンド：分割式：Ｋ２０００－４０００ 0G853019@000


3 カバー：脚ベース 030410150010


4 ホルダ：生地シャフト：Ｂ 0G854001B000


5 ローラピン付ねじ：№１：Ｍ６［Ｓ］ 514106250S20


6 ホルダ：生地シャフト：Ａ［Ｓ］ 0G854010@S00


7 ホルダ：生地シャフト：Ｂ［Ｓ］ 0G854011@S00


8 シャフト：生地：前：Ｋ２５００以下［Ｓ］ 0G852014@S00 生地スタンドの幅：２５００ｍｍ以下


8 シャフト：生地：前：Ｋ２５０１以上［Ｓ］ 0G852015@S00 生地スタンドの幅：２５０１～３６００ｍｍ


8 シャフト：生地：Ｂ：前：Ｋ２５０１以上［Ｓ］ 0G852034@S00 生地スタンドの幅：３６０１ｍｍ以上


9 ホルダ：生地：Ａ 0G854006A000 生地スタンドの幅：２５０１～３６００ｍｍ


9 ホルダ：生地：Ｂ 0G854006B000 生地スタンドの幅：３６０１ｍｍ以上


10 ノブボルト：ＫＴ－Ｂ２／Ｍ６×１５ S18106150100


11 クランクハンドル：ＢＣＨ６４Ｓ 613200050000


12 ベース：生地シャフトホルダ：中間 0G8530180000


13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)







エア配管
AF-8


番　号 名　　　　　　　　　　称 パ　ー　ツ　№ 備　　　　考


1 ポリウレタンチューブ：ＴＵ０６０４Ｗ－２０ 674100450000


2 ポリウレタンチューブ：ＴＵ０６０４Ｂ－２０ 674100370000


3 ポリウレタンチューブ：ＴＵ０４２５Ｗ－２０ 674100440000


4 ポリウレタンチューブ：ＴＵ０４２５Ｂ－２０ 674100330000


5 ポリウレタンチューブ：ＴＵ０４２５ＢＵ－２０ 674100350000


6 ポリウレタンチューブ：ＴＵ０４２５Ｒ－２０ 674100340000


7 異径チーズ：ＫＱ２Ｔ０４－０６ 670100660000


8 チーズ：ＫＪＴ０４－００ 670100770000


9 エルボユニオン：ＫＱ２Ｌ０４－Ｍ５ 670100570000


10 異径チーズ：ＰＵＧ０６０４ 67010073K000


11 両口チーズユニオン：ＫＱ２Ｔ０４－Ｍ５ 670100600000


12 スピードコントローラ：ＡＳ２２０１Ｆ－Ｒ０１－０４ 671200120000


13 ユニオンワイ：ＫＪＵ０４－００ 670100020000


14 ストレート：ＫＪＨ０４－００ 670100820000


15 スパイラルチューブ：ＴＳ－１０－Ｗ 644500540000


16 スパイラルチューブ：ＴＳ－１２－Ｗ 644500550000


17 電磁バルブ：ＳＣＢ３１－ＤＢ－４ 67210023K000


18 ブランチユニオンワイ：ＫＪＵ０６－９９ 670100800000


19 異径ブランチユニオンワイ：ＫＪＸ０４－０６ 670100750000


20 サイレンサ：ＳＴ０２ 67010079K000


21 ハーフユニオン：ＰＣ０８０２ 67010056K000


22 ポリウレタンチューブ：ＴＵ０８０５Ｂ－２０ 674100470000


23 レギュレータ：ＡＷ２００２－Ｂ［Ａ］ 671100100A00


24 ラッキホース 67410003K000


25 ガイド：ウレタンチューブ：Ｂ：Ｙ６８０－１６００ 0G819010@000


26 ガイド：ウレタンチューブ：Ｂ：Ｙ６８０－１６００ 0G819010@000


27 スパイラルチューブ：ＴＳ－２０－Ｗ 644500560000


28 ホルダ：チューブ 0G8120050000


29 コンプレッサ：ＯＦＰ０２Ｐ 679100150000 オプション


30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50


　　（注）パーツ№に＠印の含まれているものについては、〔目次〕の注記にそってご注文下さい。 (QS07)





